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Annex for BT Test Report No.: CTL2407122041-WF
FCCID: 2APOQ-T316R

1. Bandwidth

1.1 Test Result

1.1.1 OBW
> Frequency Packet 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.850 / Pass
GFSK SISO 2441 DH5 1 0.847 / Pass
2480 DH5 1 0.847 / Pass
2402 2DH5 1 1.174 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1177 / Pass
2480 2DH5 1 1.170 / Pass
2402 3DH5 1 1.181 / Pass
8DPSK SISO 2441 3DH5 1 1.182 / Pass
2480 3DH5 1 1.180 / Pass
1.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHz) .
Mode Type (I\(jIHz) / Type ANT Result Limit Verdict
2402 DH5 1 0.926 / Pass
GFSK SISO 2441 DH5 1 0.933 / Pass
2480 DH5 1 0.926 / Pass
2402 2DH5 1 1.297 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.294 / Pass
2480 2DH5 1 1.295 / Pass
2402 3DH5 1 1.312 / Pass
8DPSK SISO 2441 3DH5 1 1.311 / Pass
2480 3DH5 1 1.311 / Pass
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Annex for BT Test Report No.: CTL2407122041-WF
FCCID: 2APOQ-T316R

1.2 Test Graph
1.2.1 OBW
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FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

20 Ant: Ant1
CENT: 2480 MHz
Span: z
RBW: 30 kHz
10 4 VBW: 91 kHz
Detector: Paak
TracaType: MAX Hold
N SweepPoint: 1001
0 1 SweepTime: 2.13 ms
\/\/J Sweep: Continue
-10 4 1
99‘5'? OBW=0.847 MHz
er.
— =20 4 1. 2479625 MHz
£ *15.32 dBm
fus] 22480472 MHz
- \ ~15.23 dBm
= -30 b
(] P \\
s i \
— 0 r‘f"ﬂl\ / \ I
\_jr Lald
-50) 4
60
_?’D -
— Trace
-80 T T T T
2479.0 24810
Frequency (MHz)
Pi/4ADQPSK 2DH5 LCH_2402MHz_Ant1_NTNV
2 Ant: Ant1
CENT: 2402 MHz
| | I I | H H H | Span: 2.4 MHz
! ! ! ! ! | | 1 | RBW: 43 kHz
L o M e [VBW: 130 kHz
| | | | | H H | | Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1.27 ms
Sweep: Continue
_10 o
| | | | | | 99% OBW=1.174 MHz
| | | | | i Maker:
B 7 AR [ i e e e | 1.2401.469 MHz
3 -8.67 dBm
fea) 2.2402.643 MHz
5 -10.27 dBm
=30
[
>
o i | | | | | |
711 (S S |15 U, SO SR | SO S| | T N,
)1 SRR  — e W
7 AN S (N I A S U W S S S S—
' ' } —— Trace
-80 T T T T T T T
2400.8 2403.2
Frequency (MHz)

Page 4 / 51




Annex for BT

FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF
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FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF
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Annex for BT Test Report No.: CTL2407122041-WF

FCCID: 2APOQ-T316R

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2407122041-WF

FCCID: 2APOQ-T316R

1.2.2 20dB BW
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Annex for BT

FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2APOQ-T316R

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2407122041-WF

FCCID: 2APOQ-T316R
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FCCID: 2APOQ-T316R

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2407122041-WF
FCCID: 2APOQ-T316R

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 5.57 <=30 Pass
GFSK SISO 2441 DH5 5.98 <=30 Pass
2480 DH5 4.94 <=30 Pass
2402 2DH5 7.74 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 8.14 <=20.97 Pass
2480 2DH5 7.14 <=20.97 Pass
2402 3DH5 8.19 <=20.97 Pass
8DPSK SISO 2441 3DH5 8.55 <=20.97 Pass
2480 3DH5 7.58 <=20.97 Pass
Note1: Antenna Gain: Ant1: 0.07dBi;

Page 13/ 51



Annex for BT
FCCID: 2APOQ-T316R

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2407122041-WF
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FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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FCCID: 2APOQ-T316R

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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FCC ID: 2APOQ-T316R

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2407122041-WF

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.000 0.933 >=0.933 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.015 1.297 >=0.865 Pass
8DPSK SISO HOPP 3DH5 1.001 1.312 >=0.875 Pass

Page 19/ 51




Annex for BT Test Report No.: CTL2407122041-WF
FCCID: 2APOQ-T316R

3.2 Test Graph
3.2.1 Ant1
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FCCID: 2APOQ-T316R

8DPSK_3DH5_HOPP_Ant1_NTNV
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FCCID: 2APOQ-T316R

4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2407122041-WF

TX Frequency Packet Num of Hopping Frequencies .
Mode Type (MHz) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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FCCID: 2APOQ-T316R

4.2 Test Graph
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FCCID: 2APOQ-T316R
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FCC ID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.416 31.600 320 133.120 | <=400| Pass
GFSK |SISO| HOPP DH3 1.676 31.600 165 276.540 | <=400| Pass
DH5 2.924 31.600 113 330.412 | <=400| Pass
2DH1 0.426 31.600 320 136.320 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.682 31.600 154 259.028 | <=400| Pass
2DH5 2.924 31.600 120 350.880 | <=400| Pass
3DH1 0.428 31.600 320 136.960 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.678 31.600 160 268.480 | <=400| Pass
3DH5 2.932 31.600 114 334.248 | <=400| Pass
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5.2 Test Graph

5.2.1 Ant1

Test Report No.: CTL2407122041-WF
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FCCID: 2APOQ-T316R
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Test Report No.: CTL2407122041-WF

FCC ID: 2APOQ-T316R

GFSK_DH5_HOPP_Ant1_NTNV

Level (dBm)

2 Ant: Anti
CENT: 2441 MHz
Span: 0 Hz
RBW: 910 kHz
10 4 VBW: 910 kHz

Detector: Peak
TracaType: Clear
SweepPoint: 10001
0 SweepTime: 20 ms
Sweep: Single

Time of Pulse:
924ms

Time (ms)

GFSK_DH5_HOPP_Ant1_NTNV

Level (dBm)

Ant: Ant1

CENT: 2441 MHz
Span: 0 Hz

RBW: 100 kHz

VBW: 100 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 31.6 s
Sweep: Single

-10

Number of Pulse:
113

=20 4 Dwell Time

330.412ms

-30

—— Trace

316

Page 28 / 51




Annex for BT

FCC ID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF
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FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF
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Test Report No.: CTL2407122041-WF

FCCID: 2APOQ-T316R
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FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF
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FCCID: 2APOQ-T316R
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FCCID: 2APOQ-T316R

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2407122041-WF

6.1.1 Ref
X Frequenc Packet Level of Reference
Mode Type MHz) Type ANT (dBm)
2402 DH5 1 5.53
GFSK SISO 2441 DH5 1
2480 DH5 1 4.94
2402 2DH5 1 5.44
Pi/4ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 4.87
2402 3DH5 1 5.28
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 4.71
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 5.96 -14.04 Pass
2441 DH5 1 5.96 -14.04 Pass
GFSK SISO 2480 DH5 1 5.96 -14.04 Pass
5.96 -14.04 Pass
HoPP DH5 ! 5.96 -14.04 Pass
2402 2DH5 1 5.78 -14.22 Pass
2441 2DH5 1 5.78 -14.22 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 5.78 -14.22 Pass
5.78 -14.22 Pass
HoPP 2DH5 ! 5.78 -14.22 Pass
2402 3DH5 1 5.87 -14.13 Pass
2441 3DH5 1 5.87 -14.13 Pass
8DPSK SISO 2480 3DH5 1 5.87 -14.13 Pass
5.87 -14.13 Pass
HOPP 3DH5 ! 5.87 -14.13 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCCID: 2APOQ-T316R

6.2 Test Graph

6.2.1 Ref

Test Report No.: CTL2407122041-WF
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FCCID: 2APOQ-T316R

Test Report No.: CTL2407122041-WF
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Test Report No.: CTL2407122041-WF
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Test Report No.: CTL2407122041-WF
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FCCID: 2APOQ-T316R
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6.2.2 CSE

Test Report No.: CTL2407122041-WF
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FCCID: 2APOQ-T316R

GFSK_DH5_MCH_2441MHz_Ant1_NTNV
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Test Report No.: CTL2407122041-WF
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